



TEST REPORT

No. : XMML090300626

Date : Mar 20, 2009

Page: 1 of 2

BONLE (FUZHOU) INTERNATIONAL CO., LTD.

TAIYU RD, FUWAN PIAN, JINSHAN INDUSTRIAL ZONE, FUZHOU, PRC 350008

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : STRAIN CLAMP CLEVIS 100MMSQ
Spec. : 100MMSQ
SGS Ref No. : GZMR090303165
Test Performed : Selected test(s) as requested by applicant
Date of Receipt : Mar 17, 2009
Test Period : Mar 17, 2009 to Mar 19, 2009

Test result(s) : Please refer to the following page(s)

*****To be continued*****

Signed for and on behalf of
SGS-CSTC Ltd.


Ray Wu
Technical Engineer

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full without prior approval of the Company.

TEST REPORT

No. : XMML090300626

Date : Mar 20, 2009

Page: 2 of 2

Test Result(s):

Sample description: Metal part

Test item: Tension test

Test method: Supplied by client, fix the sample on the test machine, and test with the speed of 1mm/min

Test item	Result		
	1#	2#	3#
Failing load, F(kN)	85.6	91.9	90.5

Note: The test was carried out by a SGS laboratory.

Test photo:



Sample

In the testing

After test

***** End of report *****

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.